Ministry of the Environment and Climate Change

zr O nta r]O Ministére de I'Environnement et de ['Action en

matiére de changement climatique

AMENDED ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER 1236-AN9JQ2
Issue Date: June 18, 2017

The Corporation of the Town of Blind River
11 Hudson St

P.O. Box 640

Blind River, Ontario

POR 1B0

Site Location: 22 Martin Street
Town of Blind River, Ontario
POR 1B0

You have applied under section 20.2 of Part I1.1 of the Environmental Protection Act, R.S.0. 1990, c. E. 19
(Environmental Protection Act) for approval of:

municipal sewage works under Section 53 of OWRA for the transmission and treatment of
sanitary sewage and disposal of effluent to Blind River via the Blind River Sewage Treatment
Plant follows:

Rated Capacity: 3,500 m’lday;

PROPOSED WORKS:

Aeration System (to replace existing coarse bubble diffusers)
New Napier Reid aeration system complete with stainless steel piping, valves, 720 fine bubble disc EPDM
diffusers distributing air to the sludge and aeration zones of the aeration tank.

UV System (to replace existing sodium hypochlorite disinfection system)
New Trojan UV disinfection system (UV 3000Plus) capable of delivering a UV dose of 30 ml/cm’ ata peak
design flow of 7,689 malday consisting of 2 UV banks operating as duty/standby

Page 1 - NUMBER 1236-AN9JQ2



PREVIOUS WORKS:

Sewage Pumping Station

®  One (1) underground sewage pumping station with a wet well dimension of 2.1 m x 6.5 m, to be
located adjacent to the south wall of the control building on the sewage treatment plant site
equipped with two (2) new 20 hp dry pit variable frequency drive submersible pumps (Pump No.
1 and Pump No. 2), each designed to operate over the full range of plant design flow of 30 L/sec
at a 6.6 m TDH to 89 L/sec at 8.5 m TDH. Pumping station equipped with an emergency
overflow sewer from the pumping station wet well to the effluent discharge sewer of the
treatment plant; and

® Including all controls and associated appurtenances.
Inlet Works
® Two (2) grit channels designed for a maximum hydraulic capacity of 90 Lisec, each with
dimensions of 9.15 m long x 0.97 m wide x 1.47 m deep, receiving sewage from the raw sewage

pumping station through a 250 mm diameter forcemain;

® One (1) communitor designed to handle the peak plant flow while continuously screening,
cutting and shredding course solids without any build up of screenings;

® One (1) emergency bypass channel discharging into the chlorine contact chamber;
Air Blowers
e Two (2) tri-lobe positive-displacement rotary air blowers equipped with variable frequency drive
(VFD), driven by a 100 HP motor with a maximum speed of 1,800 RPM, each capable of
supplying 802.4 L/sec at 56.5 kPa when operated at 183 m above mean sea level;

Aeration Tank

® Two (2) circular aeration tanks with a total volume capacity of 2,190 m’ and a peak hydraulic
capacity of 90 L/sec, providing a detention time of 15 hours at a flow of 40.5 L/sec

Final Clarifier

® One (1) 15.85 m diameter circular clarifier with a hydraulic capacity of 90 Lfsec, providing an

effective surface area of 195 m’ and a loading rate of 39.15 msldaylmz, equipped with a 1800
mm diameter influent well, rotating sludge raking arms, removable mechanical scum skimmer,
continuous scum baffle, scum box, and overload alarm;

Page 2 - NUMBER 1236-AN9JQ2



® One (1) activated sludge return air lift system with a rated capacity of 81.6 L/sec, returning
sludge from the clarifier hopper to the aeration tank, and wasting of activated sludge into the
sludge holding tank;

® One (1) new 3HP submersible waste sludge centrifugal pump rated at 3.7 L/sec at 6.7 m TDH,
Flyght model NP-308;

Phosphorus Removal System

® One (1) 2000 L capacity chemical storage tank to be instatled within the workshop in the existing
Control Building, equipped with two (2) chemical metering pumps with a capacity range of 0.24

m’lday to 0.71 mjlday to dose a coagulant at the sewage pump discharge pipe; and

e Including all associated controls and appurtenances.

Control Building

® A control building including an equipment room, blower room, washroom, shower, workshop,
lunchroom, office and laboratory;

® Including all the necessary appurtenances and controls;

Sludge Handling Facility

® One(1)5I0 m’ sludge holding tank equipped with air diffusers, decanting facility, and sludge
pumps;

Qutfall Sewer

® One (1) 550 mm diameter approximately 190 m long polyethylene pipe, equipped with a diffuser
and discharging into the Blind River;

Standby Power

® One (1) diesel generator set with a minimum continuous rating of 175 kW and 218.75 kVA
complete on board fuel storage;

Effluent Disinfection Facility (to be decommissioned)

®  One (1) 250 L capacity sodium hypochlorite solution container equipped with two (2) chemical
feed metering pumps (one duty, one standby), each rated at a maximum capacity of 5.6 L/hr at a
maximum back pressure of 1000 kPa dispensing sodium hypochlorite solution into the chlorine
contact chamber

Page 3 - NUMBER 1236-AN9JQ2



® One(1)80 m’ capacity chlorine contact chamber providing a detention time of fifteen (15)
minutes at a maximum flow of 90 Lfsec;

including all other controls, electrical equipment, instrumentation, piping, pumps, valves and
appurtenances essential for the proper operation of the aforementioned sewage works;

all in accordance with the submitted supporting documents listed in Schedule A.

For the purpose of this environmental compliance approval, the following definitions apply:
"Approval” means this entire document and any schedules attached to it, and the application;

"Annual Average Daily Flow" means the cumulative total sewage flow to the sewage works during a calendar
year divided by the number of days during which sewage was flowing to the sewage works that year;

"BODS5" (also known as TBOD,) means five day biochemical oxygen demand measured in an unfiltered sample
and includes carbonaceous and nitrogenous oxygen demand;

"Bypass” means diversion of sewage around one or more unit processes within the Sewage Treatment Plant with
the diverted sewage flows being returned to the Sewage Treatment Plant treatment train upstream of the Final
Effluent sampling point, and discharging to the environment through the Sewage Treatment Plant outfall;

"CBODS5" means five day carbonaceous (nitrification inhibited) biochemical oxygen demand measured in an
unfiltered sample;

"Single Sample Concentration" means the concentration of a contaminant in the effluent discharged on any day,
as measured by a composite or grab sample, whichever is required;

"Director” means a person appointed by the Minister pursuant to section 5 of the EPA for the purposes of Part
.1 of the EPA;

"E. coli " refers to the thermally tolerant forms of Escherichia that can survive at 44.5 degrees Celsius;
"EPA" means the Environmental Protection Act , R.S5.0. 1990, c.E.19, as amended;

"Equivalent Equipment" means a substituted equipment or like-for-like equipment that meets the required
quality and performance standards of a named equipment;

"Event" means an action or occurrence, at a given location within the Works that causes a Bypass or Overflow.
An Event ends when there is no recurrence of a Bypass or Overflow in the 12-hour period following the last
Bypass or Overflow. Two Events are separated by at least 12 hours during which there has been no recurrence
of a Bypass or Overflow. An Overflow Event and a Bypass Event are two separate reportable events even when
they occur concurrently;

Page 4 - NUMBER 1236-AN9JQ2



“Final Effluent” means effluent that are discharged to the environment through the approved Final Effluent
Outfall, including all Bypasses, that are required to comply with the effluent limits stipulated in the Approval
for the Sewage Treatment Plant, pertaining specifically to the Final Effluent sampling point;

"Geometric Mean Density" is the nth root of the product of multiplication of the results of n number of samples